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TEST REPORT
Applicant : Blinq Distributions Inc.
Manufacturer : Shenzhen Sharemore Technogy Co., Ltd.
EUT : Smart Ring
Model No. : Blinq Smart Ring
Serial No. : N.A.
Trade Mark : N.A.
Rating : DC3.7V, I2ZmA

Measurement Procedure Used:
FCC Partl5 Subpart C 2015, Paragraph 15.247

The device described above is tested by Shenzhen Anbotek Compliance Laboratory
Limited to determine the maximum emission levels emanating from the device and the
severe levels of the device can endure and its performance criterion. The measurement
results are contained in this test report and Shenzhen Anbotek Compliance Laboratory
Limited is assumed full of responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT (Equipment Under Test) is
technically compliant with the FCC Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be reproduced in part
without written approval of Shenzhen Anbotek Compliance Laboratory Limited.

Date of Test : Sept. 20~ 30, 2016

ot 1

(Tested Engineer / Baron Wen)

:Dr.
g Peg

(Project Manager / Amy Ding)

o e
|

(Manager / Tom Chen)

Prepared by :

Approved & Authorized Signer :
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

EUT : Smart Ring

Model Number : Blinq Smart Ring

Test Power Supply : DC 3.7V Battery Inside
Frequency ¢ 2402~2480MHz
Modulation : GFSK

Channel Spacing : 2MHz

Number of : 40
Channels

Antenna Type : PCB Antenna

Antenna Gain : -0.8 dBi

Applicant : Bling Distributions Inc.

Address : 4250 Sere St-Laurent QC H4T1A6 Canada

Manufacturer : Shenzhen Sharemore Technogy Co., Ltd.

Address : Room 1302, Tianliao Building, Xueyuan Road, Xili Town, Nanshan
District, Shenzhen China

Factory : Shenzhen Sharemore Technogy Co., Ltd.

Address : Room 1302, Tianliao Building, Xueyuan Road, Xili Town, Nanshan

District, Shenzhen China

Date of receipt : Sept. 20, 2016
Date of Test : Sept. 20~ 30, 2016

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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1.2. Auxiliary Equipment Used during Test
N/A

1.3. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

FCC-Registration No.: 752021

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been
registed and fully described in a report filed with the (FCC) Federal
Communications Commission. The acceptance letter from the FCC is maintained
in our files. Registration 752021, July 06, 2016.

IC-Registration No.: 8058A-1

Shenzhen Anbotek Compliance Laboratory Limited., EMC Laboratory has been
registered and fully described in a report filed with the (IC) Industry Canada. The
acceptance letter from the IC is maintained in our files. Registration 8058A, Jun.
13,2016.

Test Location

All Emissions tests were performed at

Shenzhen Anbotek Compliance Laboratory Limited. at 1/F., Building 1, SEC
Industrial Park, No.0409 Qianhai Road, Nanshan District, Shenzhen, Guangdong,
China

1.4. Measurement Uncertainty

Radiation Uncertainty :  Ur=4.1dB (Horizontal)
Ur =4.3 dB (Vertical)

Conduction Uncertainty : Uc=3.4dB

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.10: 2013 and
FCC Part 15, Paragraph 15.247.

2.1. Summary of Test Results
The EUT has been tested according to the following specifications:

Standard Test Type Result Notes

FCC Part 15, Paragraph 15.107, 15.207 Conducted Emission Test - N/A
FCC Part 15, Paragraph 15.247(b)(1) Peak Output Power PASS | Complies
FCC Part 15, Paragraph 15.247(a)(2) 6dB Bandwidth PASS | Complies

100kHz Bandwidth of Frequency

FCC Part 15, Paragraph 15.247(c) Band Edges PASS | Complies
FCC Part 15, Paragraph 15.209(a)(f) Spurious Emission PASS | Complies
FCC Part 15, Paragraph 15.247(a)(1) Frequency Separation - N/A

FCC Part 15, Paragraph 15.247(a)(1)(ii1) | Number of Hopping Frequency - N/A
FCC Part 15, Paragraph 15.247(a)(1)(ii1) Time of Occupancy - N/A
FCC Part 15, Paragraph 15.247(¢c) Peak Power Density PASS | Complies

2.2. Description of Test Modes

The EUT has been tested under operating condition.
Software used to control the EUT for staying in continuous transmitting and receiving mode is
programmed.

Channel Low(2402MHz), Channel Middle(2440MHz) and Channel High(2480MHz) are chosen
for the final testing.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek | .
Product Sofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AJXU-BSRING Page 7 of 47 Report No.: R011609568I

3. Conducted Emission Test

3.1. Block Diagram of Test Setup

3.1.1. Block diagram of connection between the EUT and simulators

Test Receiver

ACmains 4 | LISN Adapter EUT

3.2. Power Line Conducted Emission Measurement Limits (15.207)

Frequency Limits dB(uV)
MHz Quasi-peak Level Average Level
0.15 ~ 0.50 66 ~ 56* 56 ~ 46*
050 ~ 5.00 56 46
5.00 ~ 30.00 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.3. Configuration of EUT on Measurement

The following equipments are installed on Power Line Conducted Emission Measurement to
meet the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4. Operating Condition of EUT
3.4.1. Setup the EUT and simulator as shown as Section 3.1.
3.4.2. Turn on the power of all equipment.

3.4.3. Let the EUT work in test mode (ON) and measure it.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3.5. Test Procedure

The EUT system is connected to the power mains through a line impedance stabilization
network (L.I.S.N.). This provides a 50ohm coupling impedance for the EUT system. Please
refer the block diagram of the test setup and photographs. Both sides of AC line are checked
to find out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed according
to FCC ANSI C63.10-2013 on Conducted Emission Measurement.

The bandwidth of test receiver (ESCI) set at 9KHz.
The frequency range from 150KHz to 30MHz is checked.

The test results are reported on Section 3.6.

3.6. Test equipment

Item Equipment Manufacturer | Model No. |Serial No.| Last Cal. Cal. Interval
L. Two-Line | p 1 de & Schwarz| ENV216 | 100055 | AP+ 1620161 ooy
V-network
2. |EMI Test Receiver| Rohde & Schwarz ESCI 100627 | Apr. 16,2016 1 Year

3.

Compliance

RF Switching Unit RSU-M2 38303 | Apr. 16,2016 1 Year

Direction

3.7. Power Line Conducted Emission Measurement Results

Not Applicable.

The EUT is powered by DC 3.7V battery inside, so there is no need to conduct this test.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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4. FCC Part 15.247 Requirements for DSSS & OFDM Modulation

4.1 Test Setup

EUT System Attenuator Spectrum
Analyzer

4.2 6dB Bandwidth

a. Limit
For the direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz.

b. Test Procedure
1. Place the EUT on the table and set it in the transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port
to the spectrum analyzer.
3. Set the spectrum analyzer as:
RBW = 100kHz, VBW>3*RBW =300kHz,
Detector= Peak
Trace mode= Max hold.
Sweep- auto couple.
4. Mark the peak frequency and —6dB (upper and lower) frequency.
5. Repeat until all the rest channels are investigated.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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c. Test Setup See 4.1

d. Test Equipment
Item Equipment Manufacturer | Model No.| Serial No. Last Cal. | Cal. Interval
1. [Spectrum Analysis Agilent E4407B | US39390582 | Apr. 16,2016 1 Year
2 Preamplifier Instrumqnts EMCOT183 980100 |Apr. 16,2016 1 Year
corporation 0
3. |EMI Test Receiver| Rohde & Schwarz ESPI 101604 | Apr. 16, 2016 1 Year
4. | DoubleRidged ) Instruments 1 oy 1181 351600 [Apr. 19,2016 1 Year
Horn Antenna corporation
Bilog Broadband VULB
5. Antenna Schwarzbeck |VULB9163 9163-289 Apr. 19,2016 1 Year
6. Pre-amplifier SONOMA 310N 186860  |Apr. 16, 2016 1 Year
EMI Test
7. Software SHURPLE N/A N/A N/A N/A
EZ-EMC
8 Power Sensor DAER RP%‘S]O% 15100246118N0 Jun 30, 2016 1 Year
g | MXA Spectrum Agilent N9020A |MY51170037| Jun 30,2016 | 1 Year
Analysis
1o | MXGREF Vector | =y 0y N5182A |MY48180656| Jun 30,2016 | 1 Year
Signal Generator
11 | Signal Generator Agilent E4421B [MY41000743] Jun 30, 2016 1 Year
12 | DC Power supply 1\ IV-8080 | YQSBO0096 | Jun 30,2016 1 Year
TEMP&HUMI BE-THK-1
13 | PROGRAMMAB Bell Group SOMS SE-0137 |Mar. 16, 2016 1 Year
LE CHAMBER

e. Test Results

Pass.

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772

www.anbotek.com
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f. Test Data
Channel Frequency
(MHz)
Low 2402
Mid 2440
High 2480

Test Plots See the following page.

Bandwidth
(kHz)
505.4
507.4
507.3

Limit

(kHz) Results
Pass

>500 Pass
Pass

SENSEINT|

ALIGN AUTO

[Center Freq 2.402000000 GHz | Center Freq; 2402000000 GHz Radio Std: None Frequency
T Trig: Free Run Avg|Hold:=>1010
‘ #IFGain:Low #Atten: 10 dB Radio Device: BTS
10 dBldiv Ref 20.00 dBm
Log
100 CenterFreq

2.402000000 GHz|

-70.0

Center 2.402 GHz
Res BW 100 kHz

Occupied Bandwidth

955.63 kHz
Transmit Freq Error 2.288 kHz
x dB Bandwidth 505.4 kHz

MSG

CF Step
300.000 kHz
Span 3 MHz |auto Man
#VBW 300 kHz Sweep 1ms

Total Power 5.93 dBm Freq Offset
0 Hz|

OBW Power 99.00 %

x dB -6.00 dB

STATUS

Shenzhen Anbotek Compliance Laboratory Limited
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CH Mid
Agilent Spectrum Analyzer - Occupied BW
X L RF S0Q AC SENSEINT ALIGN AUTO
Center Freq 2.440000000 GHz | Genter Freq: 2.440000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:=>1010
} #IFGain:Low #Atten: 10 dB Radio Device: BTS
10 dBldiv Ref 20.00 dBm
Log 4
100 CenterFreq
i 2440000000 GHz
-10.0
-20.0
30,0
400
50,0
500
T CF Step
300.000 kHz
Center 2.44 GHz Span 3 MHz |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1ms
Occupied Bandwidth Total Power 6.41 dBm Freq Offset
0 Hz|
953.57 kHz
Transmit Freq Error 2.560 kHz OBW Power 99.00 %
x dB Bandwidth 507.4 kHz x dB -6.00 dB
IMSG [ ISTATUS
CH High
Agilent Spectrum Analyzer - Occupied BW
X L RF S0Q AC SENSEINT ALIGN AUTO
Center Freq 2.480000000 GHz | Center Freq: 2.480000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:=>1010
} #IFGain:Low #Atten: 10 dB Radio Device: BTS
10 dBldiv Ref 20.00 dBm
Log 4
100 CenterFreq
filis] s 2.480000000 GHz
-10.0
-20.0
30,0
400 —
50,0 P
500
T CF Step
300.000 kHz
Center 2.48 GHz Span 3 MHz |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1ms
Occupied Bandwidth Total Power 7.03 dBm Freq Offset
0 Hz|
950.91 kHz
Transmit Freq Error 1.938 kHz OBW Power 99.00 %
x dB Bandwidth 507.3 kHz x dB -6.00 dB
IMSG [ ISTATUS

Shenzhen Anbotek Compliance Laboratory Limited
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4.3. Maximum Peak output power test

a. Limit

The maximum peak output power of the intentional radiator shall not exceed the following:

1. For systems using digital modulation in the bands of 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz: 1 watt (30dBm).

2. Except as shown in paragraphs (b)(3) (i), (ii) and (iii) of this section, if transmitting antenna of
directional gain greater than 6 dBi are used the peak output power from the intentional radiator

shall be reduced below the stated values in paragraphs (b)(1) or (b)(2) of this section, as appropriate,
by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

b. Configuration of Measurement

EUT DC block |ATT. Spectrum Analyzer

c. Test Procedure

This test was according the kDB 558074 D01 DTS Meas Guidance v03r05  9.1.1:
1. This procedure shall be used when the measurement instrument has available a resolution
bandwidth that is greater than the DTS bandwidth.

2. Set the RBW >DTS bandwidth.

3. Set the VBW>3*RBW.

4. Set the span> 3*RBW.

5. Detector = peak.

6. Sweep time = auto couple.

7. Trace mode = max hold.

8. Allow trace to fully stabilize.

9. Use peak marker function to determine the peak amplitude level.

d. Test Equipment
Same as the equipment listed in 4.2.

e. Test Results
Pass.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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g. Test Data
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (dBm) | (wats) | Result
Low 2402 0.640 Pass
Mid 2440 0.496 30 1 Pass
High 2480 1.494 Pass
CH Low

Agilent Spectrum Analyzer - Swept SA

L RF 50Q AC SENSEINT) ALIGN AUTO
[Marker 1 2.402010000000 GHz \ Avg Type: Log-Purr WacE[[osing| PeakSearch
PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 T %
IFGain:Low Atten: 30 dB er|PRERRE
MKr1 2.402 01 GHz NextPeak
10 geiciv_Ref 20.00 dBm 0.640 dBm
- Next Pk Right
0.00 0
Next Pk Left
-10.0
-200
Marker Delta|
300
i Mkr—CF
-500 i
600 Mkr—RefLvi
70.0
More
Center 2.402000 GHz Span 6.000 MHz R,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (601 pts)
[MSG STATUS

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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X L RF S0Q  AC SENSEINT ALIGN AUTO
[Center Freq 2.440000000 GHz | Avg Type: Log-Pwr TRACE[T =5 6 Frequency
PNO: Fast (5 Trig: Free Run Avg|Hold:=>100/100 T i‘ 1
IFGain:Low Atten: 30 dB BEHEERREE
Mkr1 2.440 07 GHz AutoTune
10 dsiciv__Ref 20.00 dBm 0.486 dBm
CenterFreq
00 2.440000000 GHz
0.00 .
StartFreq
R 2.437000000 GHz
el Stop Freq
2.443000000 GHz
-300
400 CF Step
600.000 kHz
bk Auto Man
50,0 fuli 2T
s Freq Offset
0 Hz|
-70.0
Center 2.440000 GHz Span 6.000 MHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (601 pts)
[MSG STATUS

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO

3 L RF
Marker 1 2.480060000000 GHz | Avg Type: Log-Pwr A5 75 6 Peak Search
PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 T i
IFGain:Low Atten: 30 dB EHRRRERE
MKr1 2.480 06 GHZ NExtReal
10 deidiv Ref 20.00 dBm 1.494 dBm
100 Next Pk Right|
000 -
Next Pk Left
-10.0
=200
Marker Deltal
-30.0
. Mkr—CF
]
-60.0 Mkr—RefLvi
-70.0
More
Center 2.480000 GHz Span 6.000 MHz R,
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (601 pts)
[MSG STATUS

Shenzhen Anbotek Compliance Laboratory Limited
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4.4. Band Edges Measurement

a. Limit
According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in which the
spread spectrum intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits
specified in15.209(a).

b. Test Procedure

1. Conducted Method:

1) Set RBW=100KHz, VBW=300KHz
2) Detector=peak

3) Sweep time= auto

4) Trace mode=max hold.

2. Radiated Method:
1) For below 1GHz: The EUT is placed on a turntable, which is 0.8m above the ground plane. The
EUT is tested in 9*6*6 Chamber.
For above 1GHz: The EUT is placed on a turntable, which is 1.5m above the ground plane. The
EUT is tested in 9*6*6 Chamber.
2) The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level.
3) EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.

4) Set both RBW and VBW of spectrum analyzer to 100kHz with a convenient frequency span
including 100kHz bandwidth from band edge, check the emission of EUT. If pass then set
Spectrum Analyzer as below:

For below 1GHz:
The resolution bandwidth and video bandwidth of test receiver/ spectrum analyzer is 120kHz.
Detector: Quasi-Peak
For above 1GHz Peak measurement:
The resolution bandwidth of test receiver/ spectrum analyzer is IMHz and video bandwidth is
3MHz.
Detector: Peak
For above 1GHz average measurement:
The resolution bandwidth of test receiver/ spectrum analyzer is IMHz and the video bandwidth
is 1kHz.
Detector: Peak
5) Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek | »
Productsofety Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AJXU-BSRING Page 17 of 47 Report No.: R011609568I

30M to 1G emissions:

fe— m
Turntable
\ EUT ltm to 4m

Test | e g
Fecetver 0.8m ; l
| j 7z

Ground Plane E Coaxmial Cable
1G to 40G emissions:
Turntable 3m I
\ EUT '

Test
15m Receiver
H lm to 4m

ﬂ _——
Ground Plane Coaxial Cable /

c. Test Equipment
Same as the equipment listed in 4.2.

d. Test Results
Pass.

e. Test Plots
See the following page.

Shenzhen Anbotek Compliance Laboratory Limited
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CH Low

Agilent Spectrum Analyzer - Swept SA
L RF S0Q  AC SENSEINT ALIGN AUTO Fi
[Start Freq 2.310000000 GHz | Avg Type: Log-Pwr S NEERET requency
PHO: Fast (5 Trig: Free Run Avg|Hold:=>100/100 TV“{ 1
IFGain:Low Atten: 30 dB REHERRREE
MKr4 2.379 50 GHZ] Auto Tune
10deidy__Ref 20.00 dBm -59.018 dBm
og
100 CenterFreq
0.00 2.360000000 GHz
4100
19 40 dbm
E StartFreq
T 2.310000000 GHz
400
500 |
e S I PO U S| WSO S StopFreq
2.410000000 GHz
700
Start 2.31000 GHz Stop 2.41000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.560 ms (601 pts) 10.000000 MHz
[Rcfeo] x| T FUNCTIDN WIDTH | FUNCTION VALUE S Auto Men
1 f 2.401 83 GHz 0.456 dBm
2 N f 2.400 00 GHz 55.423 dBm
3 N f 2.390 00 GHz £60.158 dBm Freq Offset
N f 237950 GHz £9.018 dBm 0Hz
5
6
7
8
9
10
1 &
S >
MSG STATUS
CH High

Agilent Spectrum Analyzer - Swept SA

L RF S0Q  AC SENSEINT ALIGN AUTO T
[Marker 3 2.488583333333 GHz | e —_— ::;Jmﬂ-&g;:\gr s BEERET arker
PNO: Fast L, - : I
IEcalnkow:  Aman- 50 dH FEreCE Marker Table
Mkr3 2.488 58 GHz||on Off|
jodaiciv__Ref 20.00 dBm -56.457 dBm
og
100 Marker (:ountb
0.00 (o
4100
17 51 dBm
g Couple
-300 Markers
on off|
400
500 é
-60.0 =
700

Start 2.47500 GHz

Res BW 100 kHz

#VBW 300 kHz

Stop 2.50000 GHz
Sweep 2.400 ms (601 pts)

ZzZZZH

aa
SQWONAM BN =

f 2.480 17 GHz
f 2483 60 GHz
f 2.488 58 GHz

2,508 dBm
56832 dBm
56.457 dBm

FUNCTION

FUNCTION WIDTH

All Markers Off]

More
2 of2

STATUS
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2402MHz
Horizontal-PEAK:

106.0 dBu¥./m

Limit: _—
AVG: —_

“ 1

it 'M‘Mu”"m”wﬂ"mwﬂ \,wf) vw\!\ WP‘_N\\-\H |

6.0
2310.000 [MHz)

2425000

Freq. Reading | Factor | Result Limit |Ower Limit Height | degree
N (MHz)  |(dBuV/m)| (dB/m) |(dBuvim)|(@Buvs| (@B) |"¥°%°"| tem) | (zeg | REMA®

2377.275) 4219 -2.54 3865 | 7400 -34.35 peak
2 2390.000| 41.23 -2.51 3872 | 7400 -3528 peak
2400.000| 66.28 -2.49 63.79 | 74.00| -1021 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Horizontal-AV:

1060 dBuV/m
Limit- —_—
AV —_—
e
i
56 \
= e £ K‘”‘
i a—— T A e e Ml e et el "H\_._.-J\-'\-\_’_—M—M-NM
6.0
230,000 [MHz] 2425 000
Freq. Reading | Factor | Result Limit |[Owver Limit Height | degree
No- | (MHz) |(dBuvim)| (@B/m) |(dBuvim)|@Buv/| (@B) |P=®%"| em) | (cegy | Remar
2381012 3366 | 253 | 3113 | 5400 2287 | AVG
2 2390000| 3276 | -251 | 3025 | 5400 -2375 | AVG
3 2400000| 5225 | -249 | 4976 | 5400 -424 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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2402MHz
Vertical-PEAK:

106.0 dBuV/m

Limit: _

AVG: —

56 \
2 i L
1 MMA U T

WMMMWW-J&NMWMM”JWMWWW}W

2210000 [MHz]) 2425 000
Freq. Reading Factor Result Limit |{Ower Limit Height | degree
i, (MHz)  |(dBuV/m)| (dB/m) |(dBuVim)|(dBuvr| (dB) |P¥°7| em) | (degy | REMA®
2377563 4096 | 254 | 3842 | 7400 | 3558 | peak
2 2390.000| 4342 | 251 | 4091 | 7400 | -3309 | peak
2400000 5532 | 249 | 5283 | 7400 | -21.17 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:

1060 dBuV/m

Limit: —_—

AVG: —

” |

5.0
2310.000 [MHz)

2425 000

Freq. Reading Factor Result Limit |Ower Limit Height | degree
No (MHz)  |(dBuV/im)| (dB/m) |(dBuV/m)|(dBuv/| (dB) |"Z°°°"| (em) | (deg) | Rema™

2381.875| 36.88 -2.53 3435 | 5400 | -19.85 AVG
2 2390.000| 36.55 -2.51 3404 | 5400 | -19.96 AVG
3 2400.000| 51.68 -2.49 4919 | 54.00 -4.81 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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2480MHz
Horizontal-PEAK:

106.0 dBu¥/m

Limit: —

AVG: —

” / %

- N,

Sl oy ey T G NPT s TR o

6.0

2475.000 [MHz] 2500000
Freq. Reading | Factor | Result Limit [Ower Limit Height | degree
b (MHz)  |(dBuVim)| (dB/m) |(dBuv/m)|(@Buv/| (dB) [P | em) | (degy | ReEMam
2483500 5580 | 231 | 5349 | 7400 | -2051 | peak
2 2485250| 4445 | 230 | 4215 | 7400 | -3185 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Horizontal-AV:

106.0 dBu¥/m
Limit- —_—
AVG- —_—
o
[
i
A
5 f N\
;"Jll “I\
f/ 1 :
L
6.0
2475.000 [MHz]) 2500000
Freq. Reading Factor Result Limit |Ower Limit Height | degree
Mo, (MHz)  |(dBuVim)| (dB/m) |(@Buvim)|(dBuvs| (dB) |Z%®“"| (em) | (deg) | REMa®
1 2483500 3980 | 231 | 3749 | 5400| -1651 | AVG
2 2488688 4055 | 230 | 3825 | 5400| -1575 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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2480MHz
Vertical-PEAK:

106.0 dBu¥/m

Limit: _—

AVG: —

ok N

¥ 3
7 B
b M“'\.Z\ﬁ%
i A NN\ oo o
6.0
2475 00D [MH=z] 2500_000
Freq. Reading | Factor | Result | Limit |Ower Limit Height | degree
e (MHz)  |(dBuV/m)| (dB/m) |(dBuV/m)|(dBuvi| (@B) || (em) | (degy | REma™
2483500| 53.07 | 231 | 5076 | 7400| -2324 | peak
2 2485750 4084 | 230 | 3854 | 7400 | -3546 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Vertical-AV:

106.0  dBu¥/m

AVG: -

L /N

P 1
/” S
6.0
2475 000 [MHz]) 2500.000
Freq. Reading | Factor | Result Limit |[Owver Limit Height | degree
Ha (MHz)  |(dBuV/im)| (dB/m) |(dBuV/m)|(@Buv/| (dB) |"Z°%"| (em) | (cegy | REMA
2483500 3951 231 | 3720 | 5400| -1680 | AVG
3 2487 063| 3617 230 | 3387 | 5400| 2013 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



